
2/13/04

H1000IS-1

13

3
4
6

8

5

7

6

14
6

56 57 1211 9 16

23
47

10

13
2419

46

1

Torque 
60-70
 in.-lbs.

Screw on 
Hand Tight

Torque
 20-25
 in.-lbs.

Tie clamp ends of
cable to 44 with 45

51

2

19

Torque
96-120
'in.-lbs. 

Torque
12-144
'in.-lbs. 

Torque
44-55
'in.-lbs. 

Torque
60-70
'in.-lbs. 

KEY
NO. DESCRIPTION PART NUMBER
1 Z-GS-0795         TANK FUEL 7G              
2 Z-A01297      ASSY FRAME 
3 Z-GS-0225         HOSE FUEL                 
4 SSP-510         CLIP FUEL LINE TUBE       
5 GS-0863 CAP FUEL TANK 
6 91895680 SCREW 1/4 - 20 X .75        
7 SSN-632 WASHER .875 OD .375 ID .083 THK   
8 GS-0227 CLAMP FUEL .50              
9 GS-0033 ISOLATOR VIBRATION
10 SSF-8150 NUT HEX WIZ LOCK LG FLANGE   
11 GS-0492 SPACER 5/16                 
12 D27271 BAR SPREADER 
13 SS-12-CD SCREW CAP 5/16-18 X 3/4     
14 A01309 ASSY PANEL
16 Z-D27164 GENERATOR ASSY        
19 SSN-1619-ZN WASHER LOCK EXTERNAL TOOTH 
23 GS-0117 LUG GROUND 
24 SSF-605 SCREW HEX CAP 5/16-18 X 1.25
46 D21901 MUFFLER ASSEMBLY
47 D21947 CABLE BATTERY NEGATIVE 20"   
51 D28476 SHIELD HEAT, TIRE
56 SSF-553-1 SCREW#10-24X.563 THD ROLLING
57 D27261 END COVER, BLANK 

andrew.carlson
Typewritten Text
Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com

http://www.allpartsinc.com


2/13/04

H1000IS-1 (cont’d)

27

26

Frame component shown out of place for clarity

40 39

38

37
44

25

20

49

21 2248

9
13 19 10

lube with light oil 
or soap prior to 
installation

13 60

Torque
96-120
in.-lbs.

Torque
20-30
in.-lbs.

Torque
10-20
in.-lbs.

KEY
NO. DESCRIPTION PART NUMBER
9 GS-0033 ISOLATOR VIBRATION
10 SSF-8150 NUT, HEX WHIZ LOCK FLANGE
13 SS-12-CD SCREW CAP 5/16-18 X 3/4     
19 SSN-1619-ZN WASHER LOCK EXTERNAL TOOTH 
20 GS-0118 STRAP GROUND                
21 SS-6506-CD WASHER FLAT 11/16 OD X 11   
22 SSF-999-1 SCREW .313-18X1.75  
25 ------- ENGINE ASSY 20 HP GX620 HONDA   
26 GS-0446 GROMMET DRAIN COCK          
27 GS-0437 DRAIN COCK 
37 SSF-574 NUT WING 1/4-20             
38 D21952 BRACKET BATTERY 
39 D21849 BATTERY 12V
40 D21953 BOLT J BATTERY 
44 D22070 POSITIVE BATTERY CABLE ASSMBLY 
48 D28475 PLATE SPREADER 
49 SSF-549 SCREW 5/16-18X.50 HEX WIZ 
60 GS-0869 SAFETY CABLE

andrew.carlson
Typewritten Text
Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com

http://www.allpartsinc.com


2/13/04

43

ROUTE THRU 44  
PRIOR TO ASSEMBLY
ORIENT AS SHOWN  

INSTALL GASKETS PRIOR 
TO INSTALLING
TORQUE NUTS 
TO 230-250 IN-LBS

TORQUE 60-70 IN-LBS
46

BROWN

4

TIE END OF HARNESS FROM 14 TO 44  WITH
5.OO±1.00 INCHES FROM SOLENOID TERMINAL     

30

31

32

33

YELLOW
GREY

BLUE
PINK

DARK BLUE

BLACK W/YELLOW STRIPE

RED

BLUE
BLACK

WHITE 42

44

REMOVE EXISTING WASHER AND NUT AND INSTALL
WIRES AS SHOWN. TORQUE 96-120 IN-LBS

TORQUE 96-120 IN-LBS

TORQUE 96-120 IN-LBS

BLACK W/PINK STRIPE

GREY
WHITE

BLUE

4

29

VIOLET NOT USED

LIGHT BLUE W/WHITE STRIPE

H1000IS-1 (cont’d)

KEY
NO. DESCRIPTION PART NUMBER
4 SSP-510         CLIP FUEL LINE TUBE       
29 D27129 SHIELD HEAT GX620 ENGINE    
30 SSF-641-ZN SCREW HEX WASHER M6X14    
31 D21829 SCREW M8 X 1.25 X 25 HEX    
32 D22868 BRACKET HEAT SHIELD 
33 D21844 SPACER HEAT SHIELD BRACKET
42 D21948 ASSY WIRE ENGINE ADAPTER    
43 D22053 SCREW M8X1.25X16 HEX        
44 D22070 ASSY BATTERY CABLE POSITIVE 38”   

andrew.carlson
Typewritten Text
Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com

http://www.allpartsinc.com


2/13/04

H1000-1 (cont’d)

5

6

WIRING HARNESS TO BE ROUTED THROUGH
PANEL COVER AND WIRE HARNESS CONDUIT

INSERT CLAMP INTO
 GROOVES AS SHOWN
BEFORE ATTACHING 
PANEL TO PANEL COVER

11

1510

9

7

1

14

4

8

RED WIRE RING 
TERMINAL FROM ITEM 5 

BLACK WIRE RING
TERMINAL FROM ITEM 5

WIRE HARNESS CONDUIT
FROM GENERATOR.  INSERT
1.00 ±.25 INTO COVER

6

RED KNOB (+)

3

13

12

17

16

5-9
5-1

5-2
5-3

5-4
5-5

5-6

5-7

5-8

SEE NEXT
PAGE FOR
PARTS LIST

andrew.carlson
Typewritten Text
Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com

http://www.allpartsinc.com


2/13/04

KEY
NO. DESCRIPTION PART NUMBER
1 A01310 PANEL CONTROL   
3 SSF-595         NUT HEX JAM 7/16            
4 SSF-583         SCREW #6-32 x .5 TORX       
5 D27186      ASSY WIRE PANEL
5-1 D22273          RECEPTACLE 14-50R 120/240 50 AMP  
5-2 GS-0455 RECEPTACLE 4 PRONG 30A      
5-3 GS-0021         RECEPTACLE 125V 30A SINGLE   
5-4 GS-0480         RECEPTACLE 125V 20A SINGLE   
5-5 GS-0644 RECEP GFCI 120V 20A         
5-6 Z-D21943 BREAKER CIRCUIT 40A         
5-7 Z-GS-0026 CIRCUIT BREAKER 125/250V 30 AMP    
5-8 Z-D21508 CIRCUIT BREAKER 125/250V 20 AMP    
5-9 Z-GS-0681 BREAKER CIRCUIT 125/250V  10 AMP                       
6 Z-GS-0728         ASSY BINDING POST           
7 SSF-584         NUT SPEED #6-32             
8 GS-0735         METER HOUR                  
9 GS-0835         ASSY RESISTOR DC SHUNT      
10 D27578         IDLE CONTROL BOARD           
11 D26112        PANEL COVER  
12 D27260 SWITCH IDLE CONTROL         
13 D27259      SWITCH OFF - ON / START 
14 SSF-3156 SCREW#10-9X.500 THD FORM
15 D26113 CLAMP
16 GS-0756 CAPACITOR CLAMP
17 GS-0732 CAPACITOR 

H1000IS-1 (cont’d)

PANEL ASSEMBLY PARTS LIST

andrew.carlson
Typewritten Text
Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com

http://www.allpartsinc.com


2/13/04

H1000IS-1 (cont’d)

KEY 
NO. PART NO. DESCRIPTION
1 D28479 SKYHOOK
2 D28818  BRACKET SKYHOOK PAINTED 
3 D22311 SCREW .313-18X.875 UNC HE 
4 SS-1503-CD WASHER LOCK               
5 SSF-8150  NUT .312-18 UNC HEX FLANGE

1

2

3
4

5

andrew.carlson
Typewritten Text
Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com

http://www.allpartsinc.com


2/13/04

H1000IS-1 (cont’d)

18

15

17
5

11

16
8

cap screws  
securing  
heat shield

3

7 6

14

12

2

4

9

9

7 1

13
10
9

KEY 

NO. PART NO. DESCRIPTION
1 D26840 FOOT BRACKET (2 USED)
2 D26842 HANDLE (2 USED)
3 D21720 WHEEL BRACKET (2 USED)
4 D21185 HANDLE GRIP (2 USED)
5 SSF-591 AXLE END CAP (1 USED)
6 SSF-634 SCREW, 5/16-18 X 2"  (6 USED)
7 SSF-8150 LOCK NUTS (10 USED)
8 SS-12-CD SCEW, 5/16-18 X 3/4" (2 USED)
9 91895680 SCREW, 1/4"-20 X 3/4" (6 USED)
10 SST-108 RUBBER BUMPER (2 USED)
11 A01465 AXLE SPACER (2 USED)
12 D26863 SNAP BUTTON (2 USED)
13 SSF-575 NUT, 1/4-20 KEPS NUT (2 USED)
14 D26985 HANDLE BRACKET ASSEMBLY (2 USED)
15 A00253 WHEEL (2 USED)
16 D21722 AXLE
17 SSN-622 COTTER PIN 
18 SSN-623 STEEL FLAT WASHER

NOT SHOWN
A01296 OPERATOR MANUAL
A01295 PARTS MANUAL
D21736 ENGINE MANUAL
GS-0914 TWISTLOCK PLUG L5-20P
GS-0868 TWISTLOCK PLUG L5-30P
GS-0849 TWISTLOCK PLUG 14-30P
D22697 PLUG 14-50P 50A
GS-0747 BATTERY CHARGING CABLE
D25570 CAPACITOR

andrew.carlson
Typewritten Text
Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com

andrew.carlson
Typewritten Text

http://www.allpartsinc.com



